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@ 2016 ESC Guidelines for the diagnosis and
treatment of acute and chronic heart failure

The Task Force for the diagnosis and treatment of acute and chronic
heart failure of the European Society of Cardiology (ESC)

Developed with the special contribution of the Heart Failure
Association (HFA) of the ESC
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Koronare Herzkrankheit Klappenerkrankung
Rheumatoide Arthrits Infekte
Lupus Autoimmunerkrankungen
Sklerodermie Rheumat. Fieber
Vaskulitis Karzinoid
HIV
Endokard
Loffler (Thrombus)
Perikarderguss Vaskulitis
Rheumatoide Arthritis Karzinoid (rechts)
Lupus

Sklerodermie
Whipple/ chron. entz.
Darmerkrankungen
Wegener und andere Vaskulititen

Herzmuskelerkrankung
Infiltrative Erkrankungen
Sarkoidose/Amyloidose
Inflammatorische Prozesse
Speichererkrankungen
Hormonelle Stérungen
und viele mehr

Erkrankung des

Reizleitungssystems
Infiltrative Erkrankungen
Vaskulitiden
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ABHKLAERUNGS — CHECKLISTE (DILATATIYE KARDIOMYORATHIE" I

Abkldning dernichtjzeh dmizchen, nicht primar vahuwldren dilatativen Kadiomye pathia

+ = gefragt { unterstrichen = positive Anamnese )

1.

u]

|

¥ =gemacht
O = nicht gemacht

Anamnese Bemerkungen Dratum
Hypertonie
(0 Hinweis fir Phdgchromezylom kisre ke Frie G300 der Paty il
Kl che Trias: Kophe im e 28, Sl p Tashkanie)
Familie 1 plnt:llu:her Herztod?
Dlahetes
Noxen
o agmmammmu Cocain, 0 Radiotherapie |
o Chemntheraple { kurnulaty &g&@m ............. mg i m2
0 Medikamente =(_... )
Eheumatol, Erkrankung, Rheumatisches Fisber
Infekt, Stich-Bissverletzung (U.a.0 HIY, O The, O Diphtheria =
Zertkenexnosion, O Skorpion Biss =, 0 Quallen- Stich w.a ngggg (T nve.cruzi
Reiseanamnese .. R
&meanmm
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2. Screening Labor.
0 KWTSHT3,T4  (Screening der Hypo-, Hyperthyreose)
0 Elekiophomese  (Soreening nach Sekundiirer Amyloidose)
- Serum
- Lrin
0 Bonelienserslogie (Sereening nach Lyme Carditis) und Semthek
o Fepitin (Sereening der Hamoghromatose)

u] BeiYerdacht auf Bhagchromezviom
O Bei nledngem Yerdacht 24 Urin auf Katecholaming und Metanephine,
(sensitivity 87 5% snecificity 49.7%)
0 Beihohem VBrdacht Zusatzlich: Metanephring im Plasma Gensitivity
56%, SResificity 55%)

0 Abdomensonographie (Screening eines grossen, MH-Tumars)

0 Immunserologie M¢askulifis, Myokarditis):
O AMNA (ARG ds- und Andl 55 DMNE)
O pundc ANCA
o RF
0 je nach Klinik und VYerdacht zusatzlich EMA SCL 70, LM-RNP, Sm-
K55 A/55-B AK, Histan AK)

3. Weitere Untersuchundgen je nach Anamnese [ Klinik

CRP, BSR, LC diff,, Ltinstatus (nfekt, Yaskolifis, Myokarditis)

BNF, Traponin, CK, CK MB, D:-Dimer
EKG (Tachykardiomyanathie, antithm, RVCM, LE, Hynertophie)

Endomyokardbiopsie (sofern Ahamnese = 6 Mnnate respektive AP fr Myo-
kardifiz in Klinik, Labor): Wennmol. 3 Biopsien, zwei in Famnalin und und eine
in RMAlater Readens d=iramte mp anravbewairen, TOF Histololooie im Hause und
nPCR bei Prof. Kandolf (Tahingen) -= bitte CHF/HTx Karderarzt kontaktieren

* MEgliche Mo amerte
LA, AHBLEAD, ANpRe BN | CRRopnaphapils, Bus e SO0 TLL 0, bakcha ., Benoliamee. [ - Nabeniedaius, 3ol
i T Baere ke = o A1 Kombinaloremedikala bl Edredtbabn, We
Eraploipesne Ankpseholche Medbameni  COLRmimepne. B o THaRilsee Anldeprersva, SMonsie., THE - HSIRJ‘O&L

ALerare:

Solimma. B e la o Cpdabas Drugs . Carcer Treal Pey 200430 181

= Dougkar L. Mann, M0, Targe B Snlcyiobire TherEpy ol e FAIng el An J ol 200555 s — 160
Gt e

Slkabeal, S0z, el Carrobl, GO, Cobal |, Cocdn, U Hum, Phosphor

ALlesake

Thang e 1 4. Eland and 3 Hehe In 00l < canloneonali: 1om b Kuglyen rouk ko cfdalue £ e, dochd 2004 320 175
M Donough EH . The rde ofakcobd in e ool dan | aodspbaga balavce Inbe o], Fron | Bloed, 1966, D601
Gkl AL . Rok of nsdeaatpeatdpalds i e palvgerests oficimhal < condemcpaly Inble ducHgakd rak . Brd Blsurscd. 305, 146:

2=
Bt = i 7
41) Akacaaen H,2 13, Dphela ko reLce d 2 epets oatlroosk deah plays apabhageric 198 Nmolns ol of var] Taiure . Sol
004 T 4106
Babod Me | d. Cadovarcuar dys i lontol owlrg severs soorplon snaerpmnalon. Medwan s e and pabopbydogy. Bresrs Med 205, 34
1=
LR B2l a, Severe candla e anrociaed Wb presumed 81T 5 g pLkarel Sirlomns, T nma ity NEre v G 2003 31 642

Or. Michsls Raringll, C& CHREHT, 306

‘

Oooood



Universitatsklinik fiir Kardiologie

European Heart Journal Advance Access published May 20, 2016

@ Guwopean Heat ouna ESC GUIDELINES

cosorean  dor10.1093/eurheartyehw128
e

2016 ESC Guidelines for the diagnosis and
treatment of acute and chronic heart failure

Systolische Dysfunktion

able 3.1 finitiol_of h

Diastolische Dysfunktion

pEF), mid-range (HFmrEF) and d &ief! raction
Al S

HFrEF
Symptoms = Signs® Sympt\

HFpEF
Signs? Symptoms = Signs* \

LVEF <40% LVEF 4(

LVEF =50% A 4

|. Ele
2. At}

els of natriuretifipeptides®; |. Elevated levels of natriuMb;

e additional critdllion: 2. At least one additional criterion:
[ structural heart fisease (LVH and/or LAE), a. relevant structural heart disease (LVH and/or LAE),
ic dysfunction (for etails see Section 4.3.2). b. diastolic dysfunction (for details see Section 4.3.2).

id-range ejection fraction; HFpEF = heart failure with preserved ejection fraction; HFrEF =
entricular ejection fraction; LVH = left ventricular hypertrophy; NT-proBNP = N-terminal

nts treated with diuretics.
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Algorhythmus 2016 | Kiasse |

Klasse lla

Patient with symptomatic* HFrEF® M class 1

Basistherapie Thersy with ACE- e beca-Hotar

(Up-titrate to maximum tolerated evidence-based doses)

Still symptomatic
and LVEF <35%

Ya |

Add MR antagonist®®
(up-titrate to maximum tolerated evidence-based dose)

Still symptomatic

ARNI to replace SEE A need for
ACE-| CR

These above treatments may be combined if indicated

[ -
= and LVEF =35%
o]
@
u u 3
Neuigkeiten 2016 B oo s, .
] ACEI (or ARB)"® QRS duration =130 msec HR =70 bpm
T
T}
=
=

Diure :ics to relieve symptoms n€ signs of congestion
or 1 history of symptomatic /TVF, implant ICD

VAD/HTXx

Resistant symptoms
Yes 1 l No i
- - Consider digoxin or H-ISDN No further action required
Pal I I at I o n or LVAD, or heart transplantation Consider reducing diuretic dose
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Patient with symptomatic® HFrEF® I Clase
l Class Ila
' . Therapy with ACE-I° and beta-blocker
(Up-titrate to maximum tolerated evidence-based doses)
Starting dose (mg) | Target dose (mg) Starting dose (mg) | Target dose (mg)

ACE-l Beta-blockers
Captopril | 6.25tid. 50tid Bisoprolol 125 0d. 10 0,
Elnflaprillb L5bid 20 bid ACE: Carvedilo 3.125 bid 25 bid
Lisinopri® | 2.5-5.0 o 20-350d Metoprolol succinate| 12.5-25 o 200 od.
Ramipril | 25 0d. 00d Nebivolof 125 od 100d
Trandolapril'| 0.5 0. 40d

ARNI
ARBs ARB plus Sacubitril

(Inhib. Neprilysin)
Candesartan| 4-8 0.d. 30d
Valsarta 40 bid 160 b.id. : : :

ik | | Alternative bei ACEi Intoleranz

Losartan® | 50 o.d 150 0.d.
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Wichtig fiir die erfolgreiche Behandlung:

ACEi / ARB / und | Betablocker
ARNI!

Beginn

Aufdosierung
Ziel

Caveats
Limitationen

In leicht Nach
hypervolamem Rekompensation
Zustand

Langsam! Langsam!

1)Maximal vorgesehene Dosierung
2)Nach Toleranz
3) Patienten motivieren!

Kalium (> 5.2 mmol/l)  Reizleitungsstérung
Nierenfunktion en

Kreat.>200umol/l Hypotonie
GFR<30ml/min

Symptomatische

Hypotonie

Husten/ Angio6dem
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Patient with symptomatic® HFrEF® M Cass 1
Class Ila

Therapy with ACE-I* and beta-blocker
(Up-titrate to maximum tolerated evidence-based doses)

Still symptomatic
and LYEF <35%

ve |

Add MR antagonist™*
(up-titrate to maximum tolerated evidence-based dose)

v

Aldo-Ant. Starting dose (mg) | Target dose (mg)

MRAs

Eplerenone | 2504 50 04

Spironolactone | 25 0d. 500d.

Dr. med. M. Martinelli, LA Kardiologie Bereich CHF/ HTx Inselspital



Spironolactone/Epleronone Anwendung

* Nicht starten bei Hyperkaliamie > 5mmol/l,
Niereninsuffizienz Kreatinin > 220uml/I

« Serum K* monitorisieren !!!
« Start mit 25 mg/24h

« K*>5.5 mmol/L, Pause, evtl. reduzieren auf 12.5
mg / 48h

« K+ tief oder stablil evtl. steigern auf 50 mg /
Tag

Dr. med. M. Martinelli, LA Kardiologie Bereich CHF/ HTx Insels ‘
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Hauptsachliche Grinde fur eine Instabilitat

* Moncompliance
* Arrhythmias

* Coronary 1schaemia

* [nfection

* Thyroid dysfunction (hyper or hypo)
* Anaemia

* Surgery

* Pulmaonary embolism

* Slegp apnoea

* Pragnancy

* Lncontrolled hypertension

¢ Medications
- NSAIDS
— beta blockers {inappropriately used)
— calcium channel blockers

— tricyclics (rhythm disturbance)
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Algorhythmus 2016 | Kiasse |

Klasse lla

Patient with symptomatic* HFrEF® M class 1
; Class lla

Therapy with ACE-I° and beta-blocker
(Up-titrate to maximum tolerated evidence-based doses)

Still symptomatic No

and LYEF <35%

Ya |

Add MR antagonist®®

v

S (up-titrate to maximum tolerated evidence-based dose)
=
g
(=8 F -
£ Still symptomatic .
:_— and LVEF =35%
tz T . Yes l
i i Abl lera
Neuigkeiten 2016 etocolerate | g e, —
ACEI (or ARB) PRS duration =130 msec HR =70 bpm

!

ARNI to replace
ACE-I

SE T A need for

SE 55 PR SRR NIRRT

FrETEREE treatments may be combined if indicated

!

Resistant symptoms

. —

Consider digoxin or H-ISDN No further action required
or LVAD, or heart transplantation Consider reducing diuretic dose

Diure :ics to relieve symptoms nd signs of congestion
If LVEF <35% des ite OMT
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Wechsel auf Entresto, wie soll man vorgehen?

« Beginn mit LCZ696 (Entresto) frihestens 36 Stunden nach Absetzen des
ACE Hemmers!

ACEi * Initiale Dosis 100mg (2x pro Tag)
» Bei niedriger ACEi Dosis LCZ696 50mg (2x pro Tag)

Sartan (ARB) * Initiale Dosis 100mg (2x pro Tag)
» Bei niedriger ARB Dosis LCZ696 50mg (2x pro Tag)

Weder ACEi noch Sartan Initiale Dosis 50mg (2x pro Tag)

* (noch) nicht empfohlen nach Richtlinien

Patient hospitalisiert nach Evtl. zwei mal 25mg LCZ696 pro Tag (personliche Ansicht)

akuter Herzinsuffizienz Hypotonie maoglich
) * Die gleichen Vorsichtsmassnahmen wie bei ACEi und ARB
Altere Patienten nicht in hyovolamem Zustand, nicht zu schnell!

GFR < 30ml/min

Kontraindikation

« Bekanntes Angioddem undter ACEi oder Sartan
» Schwangerschaft, Stillzeit
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Treatments (or combinations of treatments) that may cause

harm in patients with symptomatic
(NYHA Class lI-1V) HFrEF

Recommendations Class? Level®

Thiazolidinediones (glitazones) are not recommended in
patients with HF, as they increase the risk of HF worsening
and HF hospitalization.

NSAIDs or COX-2 inhibitors are not recommended in
patients with HF, as they increase the risk of HF worsening
and HF hospitalization.

Diltiazem or verapamil are not recommended in patients with
HFrEF, as they increase the risk of HF worsening and HF
hospitalization.

The addition of an ARB (or renin inhibitor) to the combination
of an ACE-l and an MRA is not recommended in patients with
HF, because of the increased risk of renal dysfunction and
hyperkalaemia.
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Patient with symptomatic®* HFrEF® I Case 1
l‘ Class lla
Therapy with ACE-I° and beta-blocker
(Up-titrate to maximum tolerated evidence-based doses)

Still symptomatic No x

and LVEF <35% -

Yes l
Add MR antagonist®*
(up-titrate to maximum tolerated evidence-based dose)
p . No
Still symptomatic >
5%
Yes l
Sinus rhythm, s rthythm,*
QRS duration =130 msec =70 bpm
ARN:‘: rﬁpla ralite
\ (1T Ineed for
CR
The dicated
Resistant symptoms

- =

Mo further action required
Consider reducing diuretic dose

Consider digoxin or H-ISDN
ar LYAD, or heart transplantation

Resynchronisation

CRT - (D)efibrillator

Implantable
Cardioverter
Defihrillator

LeftAtium
Right Atrial

LeftVentricular
Lead

Right Atrium
LeftVentricle
RightVentricular
Lead

RightVentricular

Dr. med. M. Martinelli, LA Service de Cardiologie Inselspital
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HFrEF (EF <35%) Resynchronisation cardiaque
ESC 2016 Guidelines CHF

MortalityyHF H endpoaint

—_—  Smmoothed esti

Klasse Il Classe | (A) Linksschenkelblock
kontrainidziert Empfohlen

Classe lIb B Classe lla A
Evil. Evil.

Andere als
Linksschenkelblock

1 | 1 | 1
@ 160 170 180 190 20
ORS duration
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‘.:'Fi L3 4 - —
: Y iRIRliLacaaRusnE

i Patient ambulant
1 NYHA I-1I

:;5555

Cave:
Anticoagulation
Driveline
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Survival probability
o &

e
o
i

0.5-

at risk
192

1116
142

153
319

989
102

-1
—
@

- 8E89

80 67 48 28 17
208 m 134 a8 54

20 12 8
22 606 4886 327 182
64 56 42 25 14

3
Time since transplantation (years)

[ %

Remark: Descriptive plot, precision of survival rate curve estimates is low with small number of patients at risk (eg n <20)
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Zusammenfassung Herzinsuffizienz bei
sytolischer Dysfunktion
HF r EF

Medikamentose Therapie

Notwendigkeit:

1) ACEi und Betablocker /ARB als Alternative fur ACEi

2) Aldosternonantagonist (MRA)

3) Behandlung der angehbarebn Ursachen und CoMorbiditaten

Optionen: 1) ARNI 2) Ilvabradin, Digoxin

Nicht medikamnetése Therapien

Notwendigkeit:

1) Diatetische Instruktion gemass NYHA Klasse (Salz, Flussigkeit)

2) Moderates korperliches Training

3) Begleitung des Patienten mit einer progressiven chronischen
Erkrankung

Optionen: Resynchronisation CRT(+/-D) / mechan. Unterstutzung, HTx
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